

Next installment

Hemoptysis, Pneumothorax, Pain, Hepatic, renal and neurologic disturbances, CFRD

Review Article: Determining the Optimal Steroid Treatment Regimen for COPD Exacerbations: A Review of the Literature

June 30, 2014 [Issues](#), [July-September 2014: Volume 6 Issue 3](#), [Review Articles](#)

Keywords [COPD exacerbation](#), [corticosteroids](#), [steroids](#)

Jena Torpin, PharmD¹; Erica Ottis, PharmD, BCPS²

¹ *Department of Pharmacy, Internal Medicine, University of Missouri Health Care, Columbia, MO*

² *Department of Pharmacy, University of Missouri-Kansas City School of Pharmacy at MU, Columbia, MO*

Address Correspondence to [Jena Torpin](#)

Citation: J Torpin, E Ottis, Determining the Optimal steroid Treatment Regimen for COPD Exacerbations: A review of the Literature. Journal of Academic Hospital Medicine 2014, Volume 6, Issue 3.

Background

The literature has established that the use of systemic corticosteroids in COPD exacerbations decreased time to recovery, decreased hypoxemia, and improved FEV₁.^{1,2,3,4} However, the dose and duration of corticosteroids used to treat COPD exacerbations is highly variable and has been widely debated. Previous Global Initiative for Chronic Obstructive Lung Disease (GOLD) guidelines recommend 30-40mg of oral prednisolone daily for 10-14 days.⁵ The most recent iteration of the guidelines recommended considering even shorter durations of 5 days based on the findings from the recently published REDUCE trial.^{6,7} Due to side effects of steroids such as blood glucose elevations, emotional lability, and predisposition to fractures, especially at cumulative doses >1g prednisone or the equivalent,^{8,9} it is important to limit exposure if possible. This review offers some considerations when treating COPD exacerbations in a variety of patient populations.

Treatment considerations

IV vs. PO

One of the founding studies demonstrating the clear role of glucocorticoids in the management of COPD exacerbations was published in 1999 by Niewoehner and colleagues.³ This study comparing placebo versus 2 and 8 weeks of steroid therapy found that prolonged steroid use did not have an advantage over 2 weeks of therapy. Because of this, many clinicians adopted this 2 week treatment regimen of IV methylprednisolone on days 1-3 at 125mg every 6 hours followed by 60mg of prednisone tapered by 20mg every 4 days³ as their standard of care. While this regimen did demonstrate a clear benefit, further studies have shown that high-dose IV steroids are likely not required in the management of acute exacerbations in most patients.^{10,11}

Clinician adoption of high-dose IV steroid administration was demonstrated in a pharmacoepidemiological cohort study that looked at 79,985 patients admitted for COPD exacerbations. Investigators found that despite recommendations to utilize low-dose oral therapy for the initial management of exacerbations, 92% of patients were started on high-dose IV steroids. The authors also found that initiating patients on low-dose oral steroids did not increase risk of treatment failure and that patients had lower median hospitalization costs.¹⁰ Another study evaluating 60mg of IV methylprednisolone compared to 60mg of oral prednisolone for 5 days, followed by 30mg of prednisolone tapered over 6 days in both treatment arms, also supported the claim that oral steroids are non-inferior to IV steroids with regard to treatment failure.¹¹

In addition to clinical equivalence, oral prednisone has a favorable pharmacokinetic profile with a bioavailability between 50-90% and peak serum levels occurring within 2 hours of ingestion.¹² Because oral therapy has been shown to be equivalent to IV therapy, is less expensive, and decreases the risk of line-infections/complications,¹⁰ low-dose oral corticosteroids should be utilized for treating most patients' COPD exacerbations. However, certain patients may benefit from IV corticosteroid therapy and these special considerations are discussed below.

Duration

In the recently published prospective, randomized, non-inferiority REDUCE trial, 5 days of steroid treatment was found to be equivalent to 14 days of therapy with regards to 6 month re-exacerbation rates for patients presenting to the hospital with a COPD exacerbation. In this study, patients received an initial IV dose of methylprednisolone at 40mg, followed by prednisone 40mg daily. The majority of patients were classified as GOLD grades 3-4, demonstrating that shorter courses of systemic corticosteroids can be beneficial, even in patients with more severe COPD. New infections and new or worsening hyperglycemia and hypertension were similar in both treatment arms, but the cumulative steroid dose was only 379mg in the short-term treatment arm compared with 793mg in the conventional arm.⁶ Unfortunately, the level of care required on admission and the patients' history of exacerbations in the previous year were not noted in the patients' baseline characteristics.⁶ Since past exacerbations are the best predictor of future exacerbations,¹³ the GOLD guidelines denotes patients who have had two or more exacerbations in the past year to be at "high risk" for further exacerbations.⁵ This information would have been helpful in determining if 5 days of therapy is still optimal for these "high-risk" patients.

The use of short steroid tapers (e.g. less than 14 days) versus burst therapy has not been specifically addressed in the literature.¹⁴ Because of this, it is difficult to determine which (if any) patients would benefit from these therapies. Potential candidates for steroid tapers may include patients who fail burst therapy, have frequent exacerbations of 2 or more per year, and patients on chronic steroids.

Special considerations

COPD exacerbation, steroids, corticosteroids The aforementioned treatment considerations do not generally apply to COPD exacerbations requiring admission to the ICU. In many of the previously mentioned studies, this subset of patients were either excluded from analysis or the level of care was not addressed in the baseline characteristics.^{6,10,11,15} Two major studies specifically evaluating the efficacy of steroids in COPD exacerbations requiring ICU admission have been recently conducted. In a placebo-controlled, double-blind trial comparing placebo to IV methylprednisolone (0.5mg/kg every 6 hours days 1-3; 0.5mg/kg every 12 hours days 4-6; 0.5mg/kg daily days 7-10) in 83 ICU patients requiring mechanical ventilator support, Alia and colleagues found that patients receiving steroids required a shorter time on mechanical ventilation (median of 3 versus 4 days; $p=0.04$). The duration of mechanical ventilation was a composite outcome combining both conventional mechanical ventilation and non-invasive mechanical ventilation (NIMV) with the difference being driven largely by the NIMV subgroup. Additionally, investigators found that there was a decreased incidence of NIMV failure in the steroid treatment arm (0% versus 37%; $p=0.004$).¹⁶ Conversely, in their open-label, prospective, randomized controlled trial involving 217 mechanically ventilated patients admitted to the ICU for COPD exacerbation, Abroug and colleagues found no difference in duration of ventilation (median of 6 versus 6 days; $p=0.87$) or NIMV failure (15.7% versus 12.7%; $p=0.59$) for patients who received oral prednisone at 1mg/kg daily until discharge or up to a 10 day maximum when compared to usual care. Usual care was defined as receiving ventilator assistance, nebulized ipratropium and beta-2 agonists, and antibiotics if clinically indicated.¹⁵ While this study was underpowered to detect a difference in these outcomes, it may offer some insight into more optimal treatment regimens for patients requiring ICU admission. Patients in the Alia study received twice the amount of steroids for the first few days of admission compared to the Abroug study and this high-dose of IV steroids may have contributed to the difference seen in duration of mechanical ventilation.¹⁵

Because there is limited information regarding optimal treatment in this subgroup of patients, the dosing recommendations found in the Alia and colleagues study may be the best evidence-based treatment regimen for this patient population, especially during the first few days of treatment. Given the fact that IV steroid treatment is equivalent to oral therapy in non-ICU patients, it would be reasonable to transition to an appropriate dose of oral steroids once patients begin to clinically improve.

Summary

In reviewing the literature, there is not a uniform approach to corticosteroid treatment when managing patients with COPD exacerbations. In general it is important to remember:

- Oral corticosteroids are as effective as IV corticosteroids in the management of most COPD exacerbations not requiring ICU admission.
- Short courses of prednisone (40mg daily for 5 days) are appropriate for most COPD exacerbations.
- Patients with frequent exacerbations of 2 or more per year or patients on chronic steroids may require a prolonged course of treatment.
- ICU patients have largely been excluded or not specifically studied in most analyses. Available literature shows that this subset of patients may benefit most from high-dose IV therapy for the first few days of treatment. Once patients are clinically improving, it would be reasonable to deescalate to oral therapy to limit unnecessary exposure.

References

1. Davies L, Angus RM, Calverley PM. Oral corticosteroids in patients admitted to hospital with exacerbations of chronic obstructive pulmonary disease: a prospective randomized controlled trial. *Lancet*. 1999; 354: 456-60.
2. Maltais F, Ostinelli J, Bourbeau J, et al. Comparison of nebulized budesonide and oral prednisolone with placebo in the treatment of acute exacerbations of chronic obstructive pulmonary disease: a randomized controlled trial. *Am J Respir Crit Care Med*. 2002; 165: 697-703.
3. Niewoehner DE, Erbland ML, Deupree RH, et al. Effect of systemic glucocorticoids on exacerbations of chronic obstructive pulmonary disease. Department of Veterans Affairs Cooperative Study Group. *N Engl J Med*. 1999; 340(25): 1941-7.
4. Thompson WH, Nielson CP, Carvalho P, et al. Controlled trial of oral prednisone in outpatients with acute COPD exacerbation. *Am J Respir Crit Care Med*. 1996; 154: 407-12.
5. Global initiative for chronic obstructive lung disease. Global strategy for the diagnosis, management, and prevention of chronic obstructive pulmonary disease. http://www.goldcopd.org/uploads/users/files/GOLD_Report_2013_Feb20.pdf. Updated February 20, 2013. Accessed July 16, 2013.
6. Leuppi JD, Schuetz P, Bingisser R, et al. Short-term vs conventional glucocorticoid therapy in acute exacerbations of chronic obstructive pulmonary disease. *JAMA*. 2013; 309(21): 2223-2231.
7. Global initiative for chronic obstructive lung disease: Global strategy for the diagnosis, management, and prevention of chronic obstructive pulmonary disease. http://www.goldcopd.org/uploads/users/files/GOLD_Report_2014_Jan23.pdf. Updated January 23, 2014. Accessed June 6, 2014.
8. de Vries F, Bracke M, Leufkens HGM, et al. Fracture risk with intermittent high-dose oral glucocorticoid therapy. *Arthritis and Rheumatism*. 2007; 56(1): 208-214.
9. Walters JAE, Wang W, Morley C, et al. Different durations of corticosteroid therapy for exacerbations of chronic obstructive pulmonary disease. *Cochrane Database of Systematic Reviews*. 2011; 10: 1-50.

10. Lindenauer PK, Pekow PS, Lahti MC, et al. Association of corticosteroid dose and route of administration with risk of treatment failure in acute exacerbation of chronic obstructive pulmonary disease. *JAMA*. 2010; 303(23): 2359-2367.
 11. de Jong YP, Uil SM, Grotjohan HP, et al. Oral or IV Prednisolone in the treatment of COPD exacerbations: a randomized, controlled, double-blind study. *CHEST*. 2007; 132(6): 1741-1747.
 12. Lexi-Comp Online™ [Internet database]. Hudson, Ohio: Lexi-Comp, Inc. Updated periodically. Accessed June 9, 2014.
 13. Hurst JR, Vestbo J, Anzueto A, et al. Susceptibility to exacerbation in chronic obstructive pulmonary disease. *N Engl J Med*. 2010; 363(12): 1128-1138.
 14. LaBrin J, Cunningham KE. What corticosteroid is most appropriate for treating acute exacerbations of COPD?. *The Hospitalist* 2011. http://www.the-hospitalist.org/details/article/1072143/What_Corticosteroid_is_Most_Appropriate_for_treating_Acute_Exacerbations_of_CoPD.html.
 15. Abroug F, Ouanes-Besbes L, Fkih-Hassen M, et al. Prednisone in COPD exacerbation requiring ventilatory support: an open-label randomised evaluation. *Eur Respir J*. 2014; 43: 717-714.
 16. Alia I, de la Cal MA, Esteban A, et al. Efficacy of corticosteroid therapy in patients with an acute exacerbation of chronic obstructive pulmonary disease receiving ventilator support. *Arch Intern Med*. 2011; 171(21): 1939-1946.
-

Case Report: Transient Gestation-associated Diabetes Insipidus (GDI)

June 30, 2014 [Case Reports](#), [Issues](#), [July-September 2014: Volume 6 Issue 3](#)

Keywords [DDAVP](#), [Diabetes insipidus](#), [Gestational](#)

Syed H Naqvi, MD, FACP 1 Jonathan B Menezes, MD 2, Syed Ali Awon, MBBS 3,

¹Division of Hospital Medicine, Department of Medicine, University of Missouri, School of Medicine, Columbia, MO

²Division of Geriatric Medicine, George Washington University School of Medicine, Washington, DC

³Missouri University Clinical Research Center, University of Missouri School of Medicine, Columbia, MO<?

Address Correspondence to: [Syed H Naqvi](#)

*Citation: S H Naqvi, J B Menezes, S A Awon. Transient Gestation-associated Diabetes Insipidus. *Journal of Academic Hospital Medicine* 2014, Volume 6, Issue 3.*